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- Test Description 
- nEPLVPa<P~ ooK1µJjy/EAivxou 

- Client 

- Ano6tKT11<; 

-Job No. 

- a/a Epyaala<; 

- Contract/Ref No 
- IuµBaaq a/a 

SAMPLES RECEIVED 

Testing of Metal Samples 

FirePro Systems Ltd 
3036 Limassol 

15732 

- Date of Issue 
• Hµep. tK60af)r; 

- Date Test Ended 
- Hµep. o.Aol<Arjpwaqr; Epyaaiar; 

- Date Test Started 
- Hµtp.tvap(f'/r; tpyaaiar; 

- Date Received 
- H[.1.Ep. napa.AaBrk 

Four (4) Metal Samples with identification No.1 to No.4 (see photo in Appendix). 

- Sampling was performed by the customer. 

WORK REQUESTED 

1. Chemical analysis of base material using RP116 / RP117 ICP1
. 

NOTES: J Subcontracted to UKAS Lab No. 0366. 

Head ol:o,ato~ 
.1LEut'Juvrrjr; rou EpyaOU'/piou 

(Dr Elias Psimolophitis) 

17/12/2018 

14/ 12/2018 

28/11/2018 

21/ 11/ 2018 

The results reported herein refer to the tested samples only. Stable samples will be disposed of after 6 months unless otherwise instructed. This document 
may not be reproduced other than in full, except with the prior written approval of the issuing laboratory. The measurement uncertainty, were stated and 
unless otherwise specified, was estimated using a coverage factor of k =2, corresponding to a confidence level of about 95% in the case of normal 
distribution. 
Ta anore.Aiaµara nou avacptpovra1 aro marono111rLK6 aura O)(ETii;ovra1 µ6vo f.1.E ra 6Eiyµara nou E.AliyxQl)Kav. Ira-8Ep6: 6Eiyµara Oa Karaarpfcpovra1 
µmi ana n6:po6o 6 [.l.l)vwv, tKra<; ct.Uwv o611y1wv. Aura ro tyypacpo µnopti v' avanapaX(tEi µovov at ltArjpl) µop<prj. Mnopti va avanapaxiJEi [.1.£p1xwr; 
µ6vov µE ypant'lj £yxpial) rou EK6ub£vro<; Epyaarl)piou. H 6ttupuµtv/) aBEBai6rqra µttprjaEwv, onou avacptpETat Kat EKTO<; av npoa61opi{£ra1 
61arpoprnx6:, uno.Aoyii;£ra1 wr; ro y1v6µEvo TI'lr; wnLKrjr; aBE8aum1rar; µe rov auvrE.Atarrj K6:Aul/J11~ k = 2 Kai naptxt1 mil11:6o twnaroauv11r; 95%. 
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TEST RESULTS 

1. Chemical Analysis 

Element 

Sample No.1 

Silicon, Si 0,08 

Phosphorus, P 0,013 

Chromium, Cr 0,01 

Molybdenum, Mo 0,02 

Magnesium, Mg 0,35 

Manganese, Mn 0,24 

Nickel, Ni <0,01 

Niobium, Nb 0,01 

Vanadium, V <0,01 

Aluminium,AI High 

Titanium, Ti 0,01 

Copper, Cu 0,02 

Iron, Fe High 
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Results 
(%)Mass 

Sample No.2 Sample No.3 Sample No.4 

0,08 0,33 0,14 

0,015 0,029 0,018 

0,01 16,84 0,07 

0,02 0,10 0,02 

0,33 --- 1,41 

0,21 1,73 0,50 

<0,01 8,03 0,03 

0,01 0,01 0,01 

<0,01 0,10 <0,01 

High 0,008 High 

0,01 <0,01 0,01 

0,01 3,21 0,08 

High Remainder High 

Sample 3 is stainless steel. Samples 1,2 and 4 appear to contain Aluminium rivet heads+ steel pin so 

are a combination of both. 

End of Report 
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Appendix 
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Fig1. Metal Samples 
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